FO1 11 FRAME

10

PRIXEURO TTC

DESCRIPTIONTIENL(]

CODE |PART CODE




1 F1201010 MAIN FRAME 2758,00 €
2 GB/T12617 ¢5*16 RIVET ¢5*16 3,00 €
3 F1215010 BOARDING(BIG) 43,00 €
4 F1215020 BOARDING(SMALL) 43,00 €
5 F1109020 LEFT SIDE COVER 62,00 €
6 F1109010 RIGHT SIDE COVER 62,00 €
7 GB/T819.1 M6*16 SCREW (M6*16)

8 9011-060120 RUBBER WASHER(9p6*¢12*2)

9 F1214011 GUARD,MAIN FRAME(l) 156,00 €
10 F1214012 GUARD,MAIN FRAME([Y) 156,00 €
11 F1215030 COVER,TOP LEFT CORNER 57,00 €
12

13

14

15

16

17

18

19

20

21

22

23

24

FO2 D000 FRONTL REAR DIFFERENTIAL




CODE

PART CODE

DESCRIPTIONLJENT]

G0405004

NUT , SHAFT SET

286,00 €

GB/91 3.2*35

PIN , SPLIT 3.2*35




3 |F0405010 SHAFT SET, R.REAR
4  |F0401000 FRONT AXLE 1.927,00 €
5 |H0205040 AIR HOSE, AXLE 14,00 €
6 |GB/T5782 M12*1.75¥120  |BOLTIIFLANGE IM12*1.75¥120(] 9,00 €
7 |Fo401020 DEAD PLATE,FRONT AXLE(F) 7,00 €
8 |GB/T5789 M10*1.25*25  |BOLT(IFLANGE(M10*1.25%25) 1,00 €
9 |GB/T6187.1 M10*1.25 LOCKNUTI FLANGE(M10*1.25) 3,00 €
10 |GB/T6187.1 M12*1.25 LOCKNUT FLANGE(M12*1.25) 3,00 €
11  |F0401010 DEAD PLATE,FRONT AXLE(R) 46,00 €
12 |F0404030 COUPLING FLANGE,FRONT TRANSMISSION SHAFT 11,00 €
13 |GB/T95 16 WASHER(916*¢30*2)

14 |GB/T 6170 M14*1.5 NUT (M14) 2,00 €
15  |F0405020 SHAFT SET, L.REAR 283,00 €
16  |F0402000 REAR AXLE 1797,00 €
17 |F0401020 SUPPORT,REAR AXLE 7,00 €
18  |F0405030 SHAFT SET, R.REAR 283,00 €
19  |F0402010 SUPPORT,REAR AXLE 48,00 €
20 |GB/T5789 M6*12 BOLT IFLANGE(M6*12)

21 |F0303010 SUPPORT,DIFFERENTIAL LOCK 3,00 €
22 |F0303060 CABLE,DIFFERENTIL LOCK 27,00 €
23 |F0303020 EXTENSION SPRING, DIFFERENTIAL LOCK 2,00 €
24 |R10A1052 GUARD,FRONT AXLE 42,00 €
25 |R10A1053 GUARD,REAR AXLE 42,00 €
26 |GB/T819.1 M6*16 SCREW (M6*16)

27

28

29

30

31

FO3 DOUOIOLD FRONT SWING ARM [JFRONT SHOCK




CODE |PART CODE DESCRIPTIONLJENT]
1 F0501000 FRONT SHOCK 21,00€
2 GB/T5789 M12*1.25*55 BOLTLFLANGE[IM12*1.25*55[] 6,00 €

11



3 GB/T 6177.1 M12*1.25 NUTLFLANGE[IM12*1.25(] 1,00€
4 F0505010 FR.UPPER SWING ARM 78,00 €
5 F0505070 OILINESS AXLETREE 19,00 €
6 F0505060 BUSH,FR.UPPER SWING ARM 19,00 €
7 GB/T5789 M10*1.25*80 BOLTL/FLANGE[IM10*1.25*80(] 3,00 €
8 GB/T6187.1 M10*1.25 LOCKNUTOFLANGE(M10*1.25)

9 G0505150 CIRCLIP 3,00 €
10 G0505100 BALL,FR.UPPER SWING ARM 77,00 €
11 GB/T93 12 SPRING WASHER ¢12 2,00 €
12 GB/T6187.2 M12*1.25 LOCKNUTOFLANGE(M12*1.25) 2,00 €
13 F0505020 FR.LOWER SWING ARM 79,00 €
14 GB/T5782 M8*20 HEX SCREW(M8*20) 1,00 €
15 GB/T93 8 SPRING WASHER ¢8

16 GB/T97.1 8 WASHER ¢8*916*1.6

17 F0505050 BALLJSWING ARM. FR(LOWER) 45,00 €
18 GB/T6170 M8 NUT M8

19 F0505030 ARM SET,L.FR. 53,00 €
20 F0505040 ARM SET,R.FR. 53,00 €
21 GB/T819.1 M6*16 SCREW (M6*16)

22 9011-060120 RUBBER WASHER(9p6*¢12*2)

23 A0807020 WIRE CLAMP 1,00€
24 S0701001 GREASE NIPPLE 2,00 €

FO4 [[1J1 FRONT WHEEL ASSY

12



CODE

PART CODE

DESCRIPTIONLJENT]

GB/T5785 M12*1.25*25

BOLTOFLANGE(M12*1.25*25)

3,00€

GB/T93 12

SPRING WASHER ¢12

13



3 F0802010 FRONT CALIPER,BRAKE(L) 144,00 €
4 H0802020 FRONT CALIPER,BRAKE(R) 144,00 €
5 F0503010 KNUCKLE SET,L.FR. 243,00 €
6 F0503020 KNUCKLE SET,R.FR. 243,00 €
7 FO0503050 BEARING 6007RZ 71,00 €
8 F0503030 CENTER SPACER 19,00 €
9 GB/T5782 M8*20 BOLT (M8*20)

10 F0803010 FRONT BRAKE DISC 45,00 €
11 F0601040 BOTLOTIRE (M12*1.5*38) 11,00 €
12 F0803050 WHEEL HUB 18,00 €
13 F0601010 FRONT TIRE[25*8-12[] 3,00 €
14 F0602010 RIM,FR. WHEEL 284,00 €
15 H0601040 NUTLTIRE [IM12*1.5(] 19,00 €
16 H0602060 STEEL RIM CAP 3,00 €
17 G0601050 INFLATION VALVE 3,00 €
18 G0601060 VALVE,CAP

19 GB/T6187.2 M10*1.25 LOCKNUTLFLANGE (M10*1.25)

20 GB/T5789 M10*1.25*50 BOLTOFLANGE (M10*1.25*50) 2,00 €
21

22

23

24

FO5 (1101 STEERING SYSTEM

14



CODE |PART CODE DESCRIPTIONLJENT]
1 GB/T70.1 M5*15 BOLT (M5*15) 1,00€
2 G0902040 COVER[IJHORN BUTTON 27,00 €

15



3 G0902010 STEERING WHEEL 112,00 €
4 G0903010 STEERING COLUMN 157,00 €
5 GB/T6187.1 M8 LOCKNUTLFLANGE M8
6 A0903070 HOLDER,STEERING COLUMN 27,00 €
7 GB/T5789 M8*30 BOLTJFLANGE(M8*30) 1,00€
8 A0903040 COVER OF STEERING COLUMN 23,00€
9 GB/T5785 M8*25 BOLT[(M8*25)
10 F0904010 STEERING JOINT,STEERING 99,00 €
11 F0901030 STEERING ASSY 198,00 €
12 A0901040 HOOPLISTEERING COLUMNIIIRON[] 15,00 €
13 GB/T93 10 SPRING WASHER 100
14 GB/T5785 M10*1.25*25 BOLT (M10*1.25*25) 2,00 €
15 GB/T6171 M12*1.5 NUT M12*1.5 1,00€
16 F0905010 STEERING POLE 53,00 €
17 F0908010 BALL JOINT 74,00 €
18 GB/T6171 M12*1.5 NUT,BALL JOINT 3,00 €
19 GB/91 2.2*32 PIN, SPLIT 2.2*32
20 F0901020 HOLDER,STEERING ASSY 19,00 €
21 F0901010 BRACKERTLSTEERING 45,00 €
22 GB/T6171 M10*1.5 NUT M10
23 GB/T823 M6*10 SCREW M6*10
24 GB/T6171 M14*1.75 NUT M14*1.75 2,00 €
25 GB/T93 8 SPRING WASHER[p8[]
26

FO6 D000 ENGINE

16



5437,00 €

2138,00 €

351,00 €

DESCRIPTIONLIENL!

ENGINE

GEAR-BOX

FRONT TRANSMISSION SHAFT

F0100000
F0301000

F0404010

CODE |PART CODE

1
2
3

17



4 |F0404020 BACK TRANSMISSION SHAFT 27,00 €
5 |GB/T938 SPRING WASHER 8]

6 |GB/T70.1 M8*25 BOLT (M8*25) 1,00 €
7 |F0103010 FRONT ENGINE SUPPORT 83,00 €
8 |F0103050 INCRASSATION ENGINE SUPPORT BOARO 75,00 €
9 |GB/T5782 M10*1.5*25 BOLT JFLANGE[IM10*1.5*25) 1,00 €
10 |GB/T5782 M10*1.5*16 BOLT |FLANGE IM10*1.5%16/] 1,00 €
11 |GB/T93 10 SPRING WASHER 1910

12 |F0104020 SPRING WASHER OF ENGING (ROUND) 19,00 €
13 |F0103030 LEFT ENGINE SUPPORT BOARO 41,00 €
14 |GB/T5787 M10*1.25*45 __ |BOLT FLANGE[ M10*1.25*45 | 2,00 €
15 |GB/T5785 M12*1.5*30 BOLT |FLANGEM12*1.5*30) 3,00 €
16 |GB/T93 12 SPRING WASHER ¢12(]

17 |F0104010 SPRING WASHER OF ENGING (SQUARE) 51,00 €
18 |GB/T6171 M10*1.25 BOLT M10*1.25

19 |GB/T70.2 M8*65 BOLT (M8*65) 2,00 €
20 |GBI/T 958 WASHER | ¢8*(¢16*1.6

21 |GB/T6187.1 M8*1.25 LOCKNUT[IFLANGE(M8*1.25)

22 |F0103020 REAR ENGINE SUPPORT 49,00 €
23 |A0104010 SPRING WASHER OF ENGING 24,00 €
24 |GB/T6171 M10*1.5 BOLT M10*1.5

25 |GB/T6187.1 M12*1.25 LOCKNUT[ FLANGE(M12*1.25) 1,00 €
26 |GB/T5789 M12*1.25*25 __ |BOLT |FLANGE[ M12*1.25*25| | 3,00 €
27 |F0103040 ENGINE JOIN BOARD

28 |GB/T5787 M12*1.25*45 __ |BOLT JFLANGE[ M12*1.25*45] 3,00 €
29 |GB/T5782 M12*1.75*35 __ |BOLT IFLANGE IM12*1.75*35) 3,00 €
30 |F0102010 tBRACKET,STARTING MOTOR 74,00 €
31 |GB/T5782 M12*1.75*25 _ |BOLT IFLANGE IM12*1.75*25)

32 |F0101002 STEELBUSH,STARTING MOTOR

33 |GB/T6187.1 M10*1.25 LOCKNUT[ FLANGE(M10*1.25)

34 |GB/T5789 M8*30 BOLT |FLANGE! M8*30| 1,00 €
35 |F0101003 COVER,MAGNETO STRAP 41,00 €
36 |GB/T5789 M8*30 BOLT /FLANGE[ M8*30| 1,00 €
37 |R10A1054 SUPPORT,MAGNETO STRAP

38 |GB/T819.1 M6*16 SCREW (M6+16)

FO7 10000 TRAILING WHEEL

18



CODE |PART CODE DESCRIPTIONLJENT]
1 GB/T5789 M12*1.25*55 BOLTIIFLANGE[IM12*1.25*55(] 6,00 €
2 GB/T6177.1 M12*1.25 LOCKNUTIFLANGE( M12*1.25) 1,00 €
3 F0502000 REAR SHOCK 261,00 €

19



4 [A0505070 BUFFERING COLLAR 7,00 €
5 |GB/T5782 M12*1.75*90 BOLT M12*1.75*90 8,00 €
6 |GB/T93 12 SPRING WASHER [ 1912[]

7  |GB/T6171 M12*1.75 BOLT M12*1.75 1,00 €
8  |G0504090 DUST CAP 11,00 €
9 [G0506140 BEARING 3,00 €
10 |G0506120 BUSH(SHORT) 23,00 €
11 |GB/T6187.1 M12*1.25 LOCKNUT [ IFLANGE(M12*1.25) 1,00 €
12 |GB/T5789 M12*1.25*175 |BOLT IFLANGE IM12*1.25*175[] 1,00 €
13 [S0701001 GREASE NIPPLE 2,00 €
14  |F0506020 ARM SET.RRIILOWER[IL[] 79,00 €
15 |F0506030 ARM SET.RRILOWER[ (R[] 79,00 €
16 |A0807020 WIRE CLAMP 1,00 €
17 |GB/T819.1 M6*16 SCREW (M6*16)

18 |9011-060120 RUBBER WASHER(¢6*912*2)

19 |F0504010 FLANG IREAR WHEEL |LEFT[| 129,00 €
20 |F0504020 FLANG REAR WHEEL [ IRIGHT[] 129,00 €
21 |GB/T93 12 SPRING WASHER [ 1¢12[]

22 |GB/T5787 M12*1.25*25 BOLT  FLANGE[IM12*1.25*25] 2,00 €
23 |F0802030 BACK CALIPER,BRAKE(L) 144,00 €
24 |[F0802040 BACK CALIPER,BRAKE(R) 144,00 €
25 |F0503050 BEARING 6007RZ 46,00 €
26 |F0503030 CENTER SPACER,BEARING(IRON)

27 |GB/T5782 M8*20 BOLT M8*20

28 |F0803010 BRAKE DISC 46,00 €
29 |F0601040 BOTLTIRE 11,00 €
30 |F0803050 REAR WHEEL 11,00 €
31 |F0601020 REAR TIRE 328,00 €
32 |F0602020 RIM , RR. WHEEL 31,00 €
33 |H0601040 NUTOTIRE 19,00 €
34 |H0602060 STEEL RIM CAP 3,00 €
35 |G0601050 INFLATION VALVE 3,00 €
36 |G0601060 VALVE,CAP

20



DESCRIPTIONLJENL]

FO8 [J[1 CEILING JOIST

CODE |PART CODE

21



1 |F1106010 CEILING JOIST 211,00 €
2 |GB/T819.1 M6*20 SCREW (M6+*20)

3 |9011-060120 RUBBER WASHER @6*¢12*2

4  |GBIT6177.1 M6 BOLTIFLANGE(MS)

5  |F1202010 MAIN PROTECT POLE I TOP( 116,00 €
6 |GB/T70.1 M10*25 BOLT(M10*25) 2,00 €
7 |F1202020 OBLIQUE OF CEILING JOIST UNDERPROP 49,00 €
8 |A1110010 HANDLE,MAIN PROTECT POLE 9,00 €
9 |GB/T5787 M6*16 BOLTLIFLANGE (M6*16)

10  [A1110020 HANDLE CAP ,MAIN PROTECT POLE 3,00 €
11  |GB/T70.1 M8*20 BOLT(M8*20) 1,00 €
12 |GB/T5789 M8*45 BOLTUFLANGE [IM8*50(] 2,00 €
13 [9011-080160 RUBBER WASHER [8*(p16*2(]

14  |A120450 TIECINCRUBBER!( 7,00 €
15 |F1304020 BRACKET,SPOT LIGHT 41,00 €
16  |GB/T6170 M10 NUT (M10) 2,00 €
17 |D1008180 SPOT LIGHT 58,00 €
18

19

20

21

22

23

24

FO9 DOOOOoOn BRAKE JPEDAL,OIL

22



27

CODE

PART CODE

DESCRIPTIONLJENT]

F0801030

CALIPER, BRAKE (R&LANDF &R)

555,00 €

GB/T6187.1 M8*1.25

BOLTLIFLANGE M8*1.25

23



3 [9852-130193 CIRCLIP(913-¢19) 1,00 €
4 [F0805010 REENFORCE PUMP 41,00 €
5  |Fos01010 REENFORCE PUMP VACUUM HOSE 14,00 €
6 |GB/T6170 M6 NUT (M6)
7  |GB/T5787 M8*35 BOLT,FLANCE (M8*35)
8  |Foso1011 RACK,ROOF BAR 7,00 €
9 |GB/T5787 M8*30 BOLT FLANGE
10 |GB/T6187.1 M10*1.25 BOLT! FLANGE(M10*1.25)
11  |G0806060 NYLON BUSH 7,00 €
12 |F0806010 PEDAL,BRAKE 57,00 €
13 |G0806050 BUSH 11,00 €
14 |GB/T5787 M10*1.25*175  |BOLTIFLANGE(M10*1.25*175) 1,00 €
15 |G0806080 TORSION SPRING 6,00 €
16  |G0109060 EXTENSION SPRING 6,00 €
17 |F0109010 ACCELERATOR PEDAL 57,00 €
18  |G0109050 PIN 3,00 €
19 |GB/T5787 M8*1.25*50 BOLT!IFLANGE(M8*1.25*50) 2,00 €
20 |GB/T819.1 M6*50 BOLTIFLANGE(M6*50)
21  |G0806070 COVER BOARD OF BRAKE PEDAL 23,00 €
22 |G0109040 COVER BOARD OF OIL PEDAL 23,00 €
23 [GB/T12617 ¢5*16 RIVET ¢5*16
24 [F0109020 GUN CABLE 6,00 €
25  |F0805030 TUBE,BRAKE FL 57,00 €
26  |F0805040 TUBE,BRAKE FR 57,00 €
27  |F0805050 TUBE,BRAKE BACK 57,00 €
28

F10 (101710 HOLDER,SHIFT CHANGE LEVER

24



CODE |PART CODE DESCRIPTIONTIENT(]
1 GB/T93 8 SPRING WASHER ¢8
2 GB/T5787 M8*20 BOLTOFLANGE(M8*20) 1,00 €
3 F0303070 BRACKET,SHIFT GEAR 83,00 €

25



4 G0806060 NYLON BUSH 7,00 €
5 F0303050 BRACKET,SHIFT GEAR 7,00 €
6 GB/T5787 M8*30 BOLTOFLANGE(M8*30) 1,00 €
7 H0303230 GLOBE JOINT,SHIFT CHANGE 19,00 €
8 F0303040 HOLDER,SHIFT CHANGE LEVER 38,00 €
9 GB/T6187.1 M10*1.25 BOLTOFLANGE(M10*1.25)

10 A0810010 HANDBRAKE 69,00 €
11 GB/T5787 M8*16 BOLTOFLANGE(M8*16)

12 GB/T6187.1 M8*1.25 BOLTOFLANGE(M8*1.25) 1,00 €
13 GB/T9161-SI8T-K KNVCKLE REARTNG(R) 19,00 €
14 GB/T6170 M8 NUT M8

15 F0303080 GEAR SHIFTING POLE [JLONGI] 36,00 €
16 GB/T5787 M10*1.25*130 BOLTOFLANGE(M10*1.25*130) 5,00 €
17 GB/T6170 M6 NUT M6

18 F0303100 BOLT 13,00 €
19 GB/T6170 M8-L NUT M8-L 1,00 €
20 GB/T9163-SIL8T/K KNUCKLE BEARING(L) 19,00 €
21 GB/T 95 8 WASHER[¢p8*¢16*1.6(]

22 F0303110 SHIFTING CONNECTING PART 38,00 €
23 GB/T9161-SI6T-K KNVCKLE REARTNG(R) 19,00 €
24 F0303090 GEAR SHIFTING POLE [ISHORT(] 38,00 €
25 GB/T6170 M6-L NUT M6-L 19,00 €
26 GB/T9163-SIL6T/K KNUCKLE BEARING(L) 19,00 €
27 F0303120 KNUCKLE BEARING PEG 3,00 €
28 G0303040 DECORATE COVER 72,00 €
29 GB/T845 ST4.8*20 SCREW (ST4.8*20)

30 GB/T 95 6 WASHER[¢p6*¢18*1.5[]

31 E0810020 HAND BRAKE CABLE[JSHORT(] 38,00 €
32 E0810030 ARC,BLOCK 11,00 €
33 F0810010 HAND BRAKE CABLE 54,00 €

F11 0000 FENDER

26



CODE |PART CODE DESCRIPTIONLJENT]
1 G1103010 MUDGUARD.L.FR 7,00 €
2 G1103020 MUDGUARD.R.FR 7,00 €

27



3 |F1103010 BRACKET OF FRONT FENDER(L) 38,00 €
4 |F1103020 BRACKET OF FRONT FENDER(R) 38,00 €
5 |GB/T5787 M8*16 BOLTLIFLANGE [IM8*16)

6 |9011-060120 RUBBER WASHER (96*912*2)

7 |GB/T819.1 M6*20 SCREW [ M6*20L

8 |GB/T5787 M8*20 BOLTIFLANGE [1M8*20)

9 |GB/T5787 M8*12 BOLTLIFLANGE [IM8*12)

10  |F1103030 BRACKET OF FRONT FENDER,GUARD 7,00 €
11 |GB/T6177.1 M8 LOCKNUTLIFLANGE (M8)

12 |G1208040 REAR FENDER 4,00 €
13 |F1208010 BRACKET OF REAR FENDER[ILL 51,00 €
14  |F1208020 BRACKET OF REAR FENDER[ IR 51,00 €
15 |GB/T6177.1 M6 LOCKNUTLIFLANGE (M6)

16

17

18

19

20

21

22

23

24

25

F12 (000 SEAT

28



CODE |PART CODE DESCRIPTIONLJENL]
1 G1212170 SEAT 298,00 €
2 G1212180 MAIN SLIDING TRACK 75,00 €

29



3 G1212190 SLIDING TRACK 75,00 €
4 GB/T70.1-2000 BOLT (M8*20) 1,00€
5 GB/T93-1987 SPRING WASHER[1¢8!]

6 GB/T6170 M8 NUT M8

7 G1111040 SEAT BELT ASSY 71,00 €
8 GB/T5787 M12*28 BOLTOFLANGE 11M12*28) 3,00 €
9 GBI/T 95 12 WASHERI[¢@12*¢@20*5(] 1,00€
10 GB/T93 SPRING WASHER[1¢12[]

11 GB/T6170 M12 NUT (M12) 1,00 €
12

13

14

15

16

17

18

19

20

21

22

23

24

25

F13 00000 MUFFLER,ASSY

30



CODE |PART CODE DESCRIPTIONLJENT]
1 F0107030 MUFFLER 55,00 €
2 41633-2000 CUSHION RUBBER A 3,00 €

31



3 |41634-2000 CUSHION RUBBER B 3,00 €
4 |F0107060 MUFFLER HEAT INSULATION COVER 68,00 €
5 |F1012030 OXYGEN TRANSDUCER 294,00 €
6 |F0107010 EXHAUST PIPE 116,00 €
7 |F0107050 SPRING, EXHAUST PIPE 7,00 €
8  |F0107040 SEAL RING,PLUMBAGO 15,00 €
9 F0107020 SEAL RING,EXHAUST PIPE 7,00 €
10 |GB/T5787 M10*30 BOLTLFLANGE [M10*300] 2,00 €
11  |GB/T6177.1 M10 LOCKNUTLFLANGE (M10) 1,00 €
12
13
14
15
16
17
18
19
20
21
22
23
24
25
26

F14 0000 AIR FILTER

32



CODE |PART CODE DESCRIPTIONLJENT]

1 9852-385705 CIRCLIP(38-57) 6,00 €

2 F0105020 JOINT,AIR CLEANER 23,00€




3 9852-517005 CIRCLIP(51-70) 6,00 €
4 PRIMARY COVERIIAIR FILTER 57,00 €
5 FILTER ELEMENT 45,00 €
6 TAIL COVERIUJAIR FILTER 57,00 €
7 CLAMP,AIR FILTER 49,00 €
8 GB/T 5787 M8*16 BOLT,FLANGE[IM8*161]

9 GB/T 5787 M8x60 BOLT,FLANGE[1M8x60L[ 3,00 €
10 GB/T 6187.1 M8 NUTLFLANGE[IM8!]

11 9852-192905 CIRCLIP(19-29) 2,00 €
12 H0404012 OIL PIPE,IN 3,00 €
13 9852-131905 CLAMP[113-190] 2,00 €
14 F0105010 AIR FILTER 98,00 €
15 F0105030 NET COVER,AIR FILTER,IMPORT WIND 9,00 €
16

17

18

19

20

21

22

23

24

25

F15 0000 COOLING SYSTEM

34



CODE |PART CODE DESCRIPTIONLJENL]
1 F0202010 RADIATOR 49,00 €
2 F0202040 BUMPERBLOCK,RADIATOR 7,00 €

35



3 GB/T 6187.1 M8 NUTLFLANGE[IM8!]
4 GB/T5787 M8*16 BOLTLFLANGE [JM8*160]
5 9852-121403 CLAMPL@12[] 1,00€
6 H0205040 WATER HOSE 21,00 €
7 F0205010 AIR SWITCH,RADIATOR 19,00 €
8 9852-324405 CLAMP@32-p44(] 2,00 €
9 F0201050 OUTLET PIPE,ENGINECIFRONT 86,00 €
10 F0201090 WATER PIPE 57,00 €
11 F0201050 OUTLET PIPE,ENGINEL! 54,00 €
12 F0201010 OUTLET PIPE,RADIATOR 124,00 €
13 9852-223205 CLAMPL@22-¢32[] 2,00 €
14 F0201040 PIPE,RADIATOR CAP 66,00 €
15 A0204010 RADIATOR CAP 28,00 €
16 F0202020 STATOR,RADIATOR 3,00 €
17 GB/T 95 8 WASHER [¢8*¢p20*1.6[]
18 A0205020 RADIATOR RESERVE 27,00 €
19 A0205010 CLAMP,RADIATOR RESERVE 11,00 €
20 GB/T5787 M6*16 BOLTLFLANGE [JM6*160
21 F0203010 FAN 132,00 €
22 F0203020 FAN 132,00 €
23 GB/T 9074.11 M6*12 SCREW(M6*12) 1,00€
24 GB/T 956 WASHER C¢@6*918*1.50]
25 GB/T 39 M6 NUT M6
26 9852-324405 CLAMP@25-938[] 3,00 €
27 F0201060 CIRCULATION PIPE,ENGINELJFRONT 7,00 €
F16 (1000000 FUEL TANK

36



CODE

PART CODE

DESCRIPTIONLJENT]

GB/819.1 M6*16

SCREW/(M6*16)

9011-060120

RUBBER WASHER [1¢p6*@12*2[]

37



3 F1109030 COVER,LEFT SIDE 4,00 €
4 F1109040 COVER,RIGHT SIDE 4,00 €
5 F1209020 FUEL TANK 226,00 €
6 GB/T 5787 M8*1.25*20 BOLT,FLANGE[1M8*1.25*20(] 1,00 €
7 GT/B 6177.1 M8*1.25 LOCKNUTLFLANGE (M8*1.25)

8 A1005051 CAP,FUEL TANK 27,00€
9 F1209030 FUELOPUMP 186,00 €
10 GB/T 893.2-1986 110 HOOP 6,00 €
11 JB/T 6659 “0"SEAL RING®6*®100(! 11,00 €
12 A1209070 FUEL FILTER SET 36,00 €
13 F1209050 FUEL HOSE[1850mm[] 66,00 €
14 F1209060 FUEL HOSE[1400mm(] 75,00 €
15 A1220050 HEAT INSULATION 19,00 €
16 9852-131905 CLAMP(913-¢19) 1,00€
17 GB/T 5787 M8*1.25*16 BOLT,FLANGE[IM8*1.25*16(]

18

19

20

21

22

23

24

F17 COOCOOCDFRAME ASSY FOR SPARE AND ARMREST

38



CODE

PART CODE

DESCRIPTIONLJENT]

GB/T5789 M8*20

BOLTLFLANGE [1M8*200]

A1010020

SUPPORT, TOW

41,00 €

39



3 GB/T6187 M8 LOCKNUTLFLANGE (M8)
4 A1010010 WINCH ASSY 13500011 298,00 €
5 F1111010 DECORATING PLATE(FR) 57,00 €
6 GB/T 6177.1 M6 NUT(M6)
7 GB/T 819.1 M6*16 BOLT(M6*16)
8 9011-060120 RUBBER WASHER(®6)
9 G1110030 HANDRAIL,PASSENGER 53,00 €
10 GB/T70.1 M8*16 INNER-HEX BOLT (M8*16) 1,00 €
11 F1011030 RELAY ASSY,WINCH 41,00 €
12 GB/T 819.1 M5*16 BOLT(M5x16)
13 GB/T6177.1 M5 NUT(M5)
14 F1221010 FRAME ASSY FOR SPARE 91,00 €
15 GB/T5789 M8*40 BOLTLIFLANGE [1M8*40*(] 1,00€
16 81510-5040 SET BOLT(M12*1.25*140) 19,00 €
17 GB/T6187.2 M12*1.25 LOCKNUTFLANGE( M12*1.25) 1,00 €
18 F1011020 FIXING PLATE,WINCH RELAY 49,00 €
19 E1010030 CONTROL,WINCH 3,00 €
20
21
22
23
24

F18 (100 METER

40



PART CODE

DESCRIPTIONLJENT]

G1104020

COVER,METER

37,00 €

9011-050100

RUBBER WASHER (¢5*¢10*1)

41



3 |GB/T823 M4.2*16 SCREW [IM4.2%16(

4  |GB/T845 ST4.2x16 SCREW[IST4.2x16(]

5 |GBIT955 WASHER (5*p15*1)

6 |GB/T6187 M5 LOCKNUTLIFLANGE (M5)

7  |G1105100 COVER,METER 29,00 €
8 |A1014010 CIGARETTE LIGHT 33,00 €
9  |A1005060 WARNING SWTICH 9,00 €
10  |A1005050 IGNITION SWITCH 68,00 €
11  |F1013010 METER 28,00 €
12

13

14

15

16

17

18

19

20

21

22

23

24

F19 (I ELECTRICAL SYSTEM

42



< )
o € L1
oy
\-.\ 4
)
=

I

00
{

I*
..J?'-'
=25

5

)
[

>

7
4

0""_,_‘______._

<
SO
W

473,00 €
397,00 €

DESCRIPTIONLJENL]

MAIN WIRE HARNESS

WIRE HARNESSIIENGINE

F1001010

F1001050

CODE |PART CODE

1
2

43



3 A1002010 BATTERY 279,00 €
A1002020 BINTER PLATE,BATTERY 7,00 €
A1002040 CLAMPIIBATTERY 19,00 €
A1002030 ANODE JACKETIIBATTERY 3,00 €

5 GB/T 6177.1 M8 NUT(M8)

6 F1012020 ECU 1 365,00 €

7 R10A1046 FIXING PLATE,ECU 75,00 €

8 GB/T 6177.1 M6 NUT(M®6)

9 F1001060 HOLD HOOP,ECU 57,00 €

10 GB/T 823 M6*16 BOLT(M6x16)

11 F1001070 PROTECTION COVER,ECU 75,00 €

12 F1011010 FOUR TO TWO DEIVE CONVERSION RELAY 41,00 €

13 GB/T 5787 M6*16 BOLT,FLANGE(M6x16)

14 H1011100 ORGANUFLASH 3,00 €

15 F1005010 COMBINED SWITCH ASSY 41,00 €

16 F1015010 FUSE BOX ASSY 75,00 €

17 F1001020 START POSITIVE WIRE 38,00 €

18 F1001030 START NEGATIVE WIRE 38,00 €

19 F1012040 SPEED SENSOR 58,00 €

20 GB/T 5787 M6*12 BOLT,FLANGE(M6x12)

21 G1008180 DRIVE MOTOR,FROM 2WD TO 4WD 165,00 €

22

23

F20 0000 LAMP AND ACCESSORIES

44



CODE |PART CODE DESCRIPTIONLJENT]

1 F1008020 FRONT TURNING LIGHT 36,00 €

2 GB/T 6170 M10 NUTLIM10(] 2,00 €




3 |G1008140 HEADLIGHT UNIT 74,00 €
4 |GBIT5787 M6*45 BOLTIIFLANGE [IM6*45(]
5 |GB/T6187.1 M6 LOCKNUTLFLANGE (M6)
6 |GB/T923 M6 CAP NUT(M6)
7 BULB 25,00 €
8 BULB 12,00 €
9  |H1007010 HORN 24,00 €
10 BULB 18,00 €
11  |GB/T5787 M8*12 BOLTLFLANGE [IM8*12(]
12 |GB/T6170 M8 NUT (M8) 2,00 €
13  |GB/T938 SPRING WASHER( ¢8|

14|A1008160 REAR VIEW MIRROR [IL(] 44,00 €

A1008170 REAR VIEW MIRROR [R( 44,00 €

15 |GB/T 9510 WASHER(¢10)
16  |GB/T93 10 SPRING WASHER(¢10)
17 |F1008010 TAILLIGHT 36,00 €
18  |GBI/T 5782 M6*30 BOLTIM6*30(] 1,00 €
19 |GB/T936 SPRING WASHER 96
20 |GB/T956 WASHER @6
21
22
23
24

F21 (1111 BOARD ADORN

46



CODE

PART CODE

DESCRIPTIONLJENT]

GB/T823 M6*16

SCREW [J M6*16(]

9011-060120

RUBBER WASHER ¢6

47



3 F1223020 FOOTREST BOARD[IR[] 64,00 €
4 F1223010 FOOTREST BOARD[IL[] 64,00 €
5 GB/T6170 M5 NUT M5

6 F1218010 ADORN PLATE FOR MUFFLER 49,00 €
7 G1008130 LICENSE PLATE LIGHT(JUTE 0636-P) 45,00 €
8 GB/T6171 M24 NUT M24 11,00 €
9 GB/T93 24 SPRING WASHER @24 3,00 €
10 82131-5000 HITCH BALL 3500LBS 51,00 €
11 G1101010 MACHINE THE MOTHERBOARD 145,00 €
12 F1304030 DEPOSIT BAG 66,00 €
13

14

15

16

17

18

19

20

21

22

23

24

F22 00 TOOLS COMP

48



CODE

PART CODE

DESCRIPTIONLJENT]

F1407000

BAG,TOOL

WRENCH,PLUG

49



3 WRENCH PLUGLITIRE

4 SCREWDRIVER

5 SPANNER[112-14[]

6 SPANNER[113-15(]

7 SPANNER[5.5-7(]

8 SPANNERI[18-10[]

9 SPANNER[114-17(]

10 SPANNER[117-190]

11 INNER HEX SPANNER[110mm(]
12 INNER HEX SPANNER[I8mm(]
13 INNER HEX SPANNER[I6mm(]
14 INNER HEX SPANNER[15mm(]
15 BOLT, DRIVER DISASSEMBLY
16 TOOL BAG ASSY['WITH VEHICLE 41,00 €
17

18

19

20

21

22

23

24

F23 (11 LABELS

50



Gasaiing is axiramaly Nammable and can

ko explagive unded cartain canditions

= i aure Thet 1he vehiche in not tlose 1o
any asurcs of llasme of sparks,

= Always wse wnfeaded gascline with a

VERBCLE mand ba wiopped batone | e : O X ERL ORI,
PR AT SirRiAg Retect ¥ (T
= o Exaiing ivis o Intm reeeii o park i,
) n bmpa sl Wi appiying brake
m;ﬁ.nmurmrmw
==t L PR

L

o b T U i :

rﬂ%ﬁiﬁ::ﬁ'ﬁ.ﬂq o %mﬂ{ﬁﬂ FminEmum pump oclene number of 59
e g T Coush IRe i 0 10 trom tha fim ! {Ft+ B/ Z(9IF0N, EEMON| sotane
I AN VTR S LT LDLARS S s S0 SR * Atways siop the sngine when rof

WEVER spavate this sudiris o pos are
i P

-
-

L]

™ L]

. = . .

L—©
CODE |PART CODE DESCRIPTIONIEN(]

1 G1402030 WARNING LABEL,PASSENGER 500 €
2 A1402080 LABEL,AGE LIMITED 3,00 €




A1402150 LABEL,GEARSHIFT

3,00 €

G1402100 LABEL, TYRE PRESSURE

3,00 €

A1402220 PRTROL WARNING STICKY

2,00€

3,00 €

3
4
5
6 F1403010 LABEL,TRANSMISSION SHIFTING MECHANISM
7
8
9

F24 CVTOOOO CVT TRANSMISSION SYSTEM

52



CODE |PART CODE DESCRIPTIONLJENT]
1 F0301010 CVT DRIVING WHEEL 757,00 €
2 GB/T 5781 M12*1.25*175 |BOLT,FLANGE(M12x1.25x175) 38,00 €

53



3 |GBT9312 SPRING WASHER L@12(] 3,00 €
4 |GBIT9512 WASHER(®12x$30x3) 3,00 €
5  [F0301090 BUSH,CVT DRIVING WHEEL 19,00 €
6 |F0301130 WASHER 3,00 €
7 |GBIT 5782 M10*1.5%20 BOLT(M10x1.5x20) 3,00 €
8 |GB/T9310 SPRING WASHER (19100

9 |F0301120 FLANGE,CVT DRIVING WHEEL 74,00 €
10  |F0301030 CVT BELT 435,00 €
11  |F0301020 CVT DRIVEN WHEEL 662,00 €
12 |F0301050 BOLT,CVT DRIVEN WHEEL 38,00 €
13 |GB/T 9512 WASHER(®12x$24x3) 3,00 €
14  |F0301100 BUSH,CVT DRIVEN WHEEL 19,00 €
15  |F0301062 CVT COVER [/REARL 46,00 €
16  |F0301070 SUPPORT,CVT COVER 19,00 €
17  |GB/T 819.1 M6*16 SCREW/(M6x16)

18 |GB/T 6187.1 M6 NUT(M6)

19  |9011-060120 RUBBER WASHER ¢6

20 |GB/T 5781 M18*16 BOLT,FLANGE(M8x16)

21 |F0301080 SUPPORT,CVT COVER 38,00 €
22 |F0301061 CVT COVER [IFRONT(] 46,00 €
23 |GBI/T 5781 M6*16 BOLT,FLANGE(M6*16)

24 |GBI/T 6187.1 M6 NUT(M6)

54



